
2

1

3

5

6

7

6

8

9 10

12
13

14

15

16

17

4 20

19

3
18

22 21
2324

25
2728

3031
30

32
33

34

35

36

37

11

4

26

29

42

CRS1801BL

CRS1801BL-EX-RUS210726-4

NO. DESCRIPTION NO. DESCRIPTION
saw blade 
base 
screw M5X12
washer φ10.8X1.5
reciprocating rod 
screw M4X10
reciprocating rod cover
gear box cover
bush 
reciprocating rod washer
anti-oil washer
pin Φ5x19
big gear 
bearing 6000Z
big gear shaft
circlip Φ22 
bearing 608
anti-vibration washer 
gear box
anti-vibration washer 
bearing 6202Z
bearing press board
screw M3X10
pinion gear 
connecton bush 
circlip Φ15

motor gear 
connection board 
screw M4X12
bearing 625
rotor 
anti-vibration pin
stator 
housing 
safety pole 
switch 
control PCB
connection foot 
screw ST3X12
anti-dust cover

1.

26.

2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.

21.
20.

22.
23.
24.
25.

27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
41.
42.

41


